
 
 

Alma Mater Studiorum – Università di Bologna 

 

DOTTORATO DI RICERCA IN 

INGEGNERIA, CIVILE, CHIMICA, AMBIENTALE E DEI MATERIALI 

Ciclo XXIX° 

 

Settore Concorsuale di afferenza: 08/A2 
 
Settore Scientifico disciplinare: ICAR/03 

 

 

TITOLO TESI 

 

Modeling to manage activated sludge wastewater treatment 

plant and facultative lagoons finishing for irrigation reuse 

 

 

Presentata da: CARMINE FIORENTINO 

 

Coordinatore Dottorato    Relatore 
 
PROF. LUCA VITTUARI    PROF. MAURIZIO MANCINI 
 
        Co-Relatore 

 
ING. LUCA LUCCARINI 

 

 

Esame finale anno 2017 

 



2 
 

Summary 
List of Figures ................................................................................................................................... 6 
[...]
Case 1) one month flow rate data have been discussed in connection with the most important 

parameters for the WWTPs management; 

Case 2) six days’ data have been studied to understand the behaviour of the plant in rain 

conditions; 

Case 3) relation of the ammonium nitrogen in different sections  

Case 4) a comparison between the flow rate and the solids concentration in the biological tank 

and in the sludge recirculation.  

 

7.3.1 Case 1: flow rate variation in input 

In this case 1, the relationship between the flow rate variations due to rain influence and the 

most relevant parameters in the input section of the plant has been studied. The considered 

parameters, measured in 31 consecutive days are: BOD, COD, TKN, TSS. This time has been chosen 

considering the rain events, in order to have as more variation of flow rate as possible. Figure  7.2 

shows the daily flow rate influent in the plant (blue line) related with BOD, COD, TSS and TKN 

measured in the same section 1.  

Table 7.1 List of the control parameters measured in each section of the Bologna WWTP 

Plant section 
Section 

number 
Control parameters measured 

Input 1 

BOD, COD, pH, Settleable Solids (SS), TSS, N-NH4
+, 

Total Kjeldahl Nitrogen (TKN), Nitrate (N-NO3
-), Nitrite 

(N-NO2
-), Total Phosphorus (TP), Surfactants 

Output grid removal 2 BOD, COD, pH, SS, TSS, N-NH4
+, TKN, TP, Surfactants 

Input biological treatment 3 
BOD, COD, pH, SS, TSS, N-NH4

+, TKN, N-NO3
-, N-NO2

-, 

TP, Surfactants 

Output 4 
BOD, COD, pH, SS, TSS, N-NH4

+, TKN, N-NO3
-, N-NO2

-, 

TP, Surfactants 



 

79 
 

(a) (b) 

 

It has been observed that the flow rate variation due to rain events influences the concentration of 

all the studied parameters. An increase of the flow rate corresponds to a decrease of the pollutants 

concentration, diluting the wastewater that enters in the plant. It means that a real time 

measurement of the influent sewer flow rate is essential for the WWTP management as it influences 

the pollutants concentrations and consequently the following processes. 

 

7.3.2 Case 2: Behaviour during a rain event 

In order to observe the behaviour of the plant during a single rain event, a comparison between 

flow rate in input and pollutants concentration in the sections 1, 3 and 4 has been studied. For this 

purpose, a representative time interval of six days without any rainfalls except on the third day with 

a single rain event that influences significantly the input flow rate to the plant has been chosen. In 

particular, two representative periods have been observed, in order to show scenarios both for 

summer (Figure  7.3) and winter (Figure  7.4) season, with the rain event on the third day.  

 

 

 

 

 

 

 

Figure  7.2 Comparison between flow rate variations with BOD and COD (a) and with TSS and 
TKN (b) 



 

80 
 

(a) 

(b) 

(c) 

 

 

 

 

 

 

Figure  7.3 Comparison between Input flow rate and COD (3a), TKN (3b), TSS (3c) in the sections 
1,3,4 - Summer 



 

81 
 

(a) 

(b) 

(c) 

 

 

 

Figure  7.4 Comparison between Input flow rate and COD (a), TKN (b), TSS (c) in the sections 
1,3,4 - Winter 



 

82 
 

In the first case the plant’s input is a typical “weak wastewater” exacerbated by the dilution effect 

of the rain events while in winter the influent wastewater could be considered “medium 

wastewater” (see blue and red lines in Figures). The difference is due to the characteristics of the 

Bologna sewage system (mixed) that flow to the WWTP and the population behaviour. 

Indeed, during summer the water use of the population is higher than in winter while the industrial 

discharge in winter is higher than in summer. Comparing the COD and TKN data, in summer and 

winter, the input flow variations influence the COD concentration and the TKN both in input (section 

1) and output (section 4) still remaining under the legal thresholds. Besides, the effect of a more 

dilute influent is observable from the day of the rainfall event until the further three days. In dilution 

conditions is also very important the monitoring of pH because the increase of pH could mean a 

decrease of the nitrification capacity. In effect, the process of oxidation of ammonia to nitrites, in a 

first step, and nitrates, subsequently, produces H+ ions, causing a decrease of the pH value. In this 

case study, the increasing pH in the outlet section, corresponded to a reduction of the nitrification 

capacity due to a dilution in input, due to a reduction of the substrate.  

7.3.3 Case 3: Ammonium in sections 1 and 3 

The relation between the ammonium nitrogen (NH4
+) in sections 1 and 3 has been studied in case 3 

analysing daily data during different seasons and input flow rate conditions, has been studied. As 

shown in Figure  7.5, there is a reliable data correlation between ammonium concentration in the 

influent and ammonium concentration inlet to the biological sector. For this reason, the ammonium 

measurement in the section 3 will give the same results as in section 1. Nevertheless, ammonium 

measurement is recommended in section 3 rather than in section 1 as the wastewater solids content 

in this section is lower, allowing for a more accurate measurement.  

 

 

 

Figure  7.5 Ammonium in Input plant (section 1) and Input Biological (section 3) 



 

83 
 

7.3.4 Case 4: Solids concentrations in biological tank and sludge 

recirculation 

In the last case, the trends of three different signals have been compared:  

1) the flow rate variations at the input section (blue line),  

2) the solids concentration of the sludge recirculation (green line) 

3) the solids concentration in the biological tank (red line).  

The comparison has been investigated in two different situations: 31 days with some different rain 

events (Figure  7.6) and 13 days without any rain events (Figure  7.7). As in the previous cases, the 

flow rate increase in the input section leads to a decrease of the pollutants concentrations. The 

sludge recirculation concentration variations (green line) indicate the working state of the 

Secondary Sedimentation. Thus, the wastewater dilution in input influences Sedimentation, 

inducing a non-optimal sludge thickening and finally leading to a sludge recirculation concentration 

reduction. The variation of biomass concentration (red line) is due to two factors: the decrease of 

the Hydraulic Retention Time and the variation of sludge recirculation concentration.  

Furthermore, in dry conditions (Figure  7.7) the TSS concentration trend, both in oxidation tank and 

in sludge recirculation, is more stable than in the first situation (rainy conditions) with a clear effect 

of the more dilute inflow. 

 

 

Figure  7.6 Comparison between flow rate variations with TSS for rainy conditions 



 

84 
 

 

7.3.5 Discussion of the results 

Comparing the results of the monitoring campaign carried out on Bologna WWTP, it is possible to 

point out a way to change the biodegradation efficiency in dilution conditions. In similar WWTPs, in 

dry conditions the most important management policies are related to the insufflation of the oxygen 

in the aerobic tank and the sludge recirculation flow rate. This is always true as long as the input 

flow rate is three time the medium flow rate in dry conditions. When happen rain events, instead, 

and the input flow rate is four or five times the medium flow rate in dry conditions, due to, instead, 

as showed with the presented data, these policies are not sufficient to optimize the efficiency of the 

plant. In such conditions the most feasible interventions are dependent by the duration of the rain 

event. A part of the load in excess could be stored in an appropriate buffer, for example, waiting for 

to supply the plant in dry conditions. 

Such management policies could be more effective if supported by an efficient monitoring system 

able to observe as soon as possible the input flow variations and then to estimate the operational 

state of the process. In particular, the monitoring campaign showed the importance of an accurate 

monitoring of the oxidation tank with reliable methods. As minimum requirement, pH, REDOX and 

DO real time probes are necessary in order to estimate the nitrification efficiency.  

 

Figure  7.7. Comparison between flow rate variations with TSS for rainy conditions (6a) and dry 
conditions (6b) 

 



 

85 
 

Chapter 8. Trebbo di Reno and Santerno WWTPs 

8.1 Trebbo di Reno pilot plant 

The modelling study of nitrification and denitrification processes is based on data collected from an 

experimental pilot-scale SBR plant, located in Trebbo di Reno (Bologna, Italy) near the municipal 

WWTP. The data have been collected during a previous research project by ENEA - Bologna branch 

in partnership with Milan Polytechnic University and the multi-utility company HERA S.p.A., 

manager of the plant. The full scale plant serves 2000 PE from the village of Trebbo di Reno and its 

hinterland. The pilot-scale plant fed on real sewage from the primary treatment outlet and the 

process is based on Ludzack-Ettinger scheme (Figure  3.4). 

  

The plant is made up of three parts: pre-denitrification tank (95 L), oxidation tank (162 L) and 

secondary sedimentation tank (85 L) (Figure  8.2). 

 

Figure  8.2 Trebbo di Reno pilot plant 

 

Figure  8.1 Trebbo di Reno pilot plant scheme with flow rates. Q=inflow, 
QIR=internal recirculation, QR=sludge recirculation, QS=sludge surplus 



 

86 
 

The tanks dimensions are listed in the (Table 8.1) below:  

Table 8.1 Trebbo di Reno pilot plant tanks dimensions 

 
High 

[cm] 

Water level 

[cm] 

Width 

[cm] 

Depth 

[cm] 

Water 

Volume [L] 

Diameter 

[cm] 

Anoxic tank 80 70 30 45 94.5 - 

Aerobic tank 80 65 60 45 175.5 - 

Secondary 

sedimentation tank 
- 54 - - 423.9 50 

 

The pilot plant is equipped with three peristaltic pumps which feed the inlet with flow rate of 460 

L/d, the internal recirculation line with flow rate 760 L/d and the sludge recirculation line with flow 

rate 430 L/d. Mechanical equipment includes the mixing system in the anoxic tank and the aeration 

system in the aerobic tank. 

The mixing system consists in a blade stirrer that moves water from the centre outwards. It is 

composed by two palettes fit on a rod, which is connected to alternating current electric power 

connected by a single phase motor.  

A membrane diffuser placed on the bottom of the aerobic tank and a blower that feeds it composes 

the aeration system. The blower flow is 69 m3/h and the delivery pressure is 20 hPa. On the influent 

direction is placed the air flow-meter with a needle valve to control the flow rate. 

 

Figure  8.3 Trebbo di Reno pilot plant: secondary sedimentation 

The plant is equipped with probes to continuously measure: pH, ORP, N-NH4
+, N-NO3

-- in the anoxic 

tank and pH, ORP, DO, N-NH4
+, N-NO3

-- and TSS in the aeration tank. Data are acquired and stored 

by a data logger DataTaker DT 80, at a frequency of 1 per minute.  

 

 

 



 

87 
 

8.2 Santerno WWTP 

A new research project started in March 2016 in partnership with HERA S.p.A. The project focused 

on the management optimization of the municipal wastewater treatment plant “Depuratore 

Santerno” located in Imola (BO). To this aim several monitoring campaigns were carried on the 

existing full scale plant. Moreover, a dedicated pilot scale plant has been designed, implemented 

and monitored in the WWTP area. 

The Santerno full scale plant can be divided in two main parts:  primary/secondary treatment and 

natural finishing treatment. The overall plant scheme is shown in Figure  8.4. 

The first part of the plant consists of two identical treatment lines called Line I and Line II. After the 

primary treatment (screening), without primary sedimentation the influent sewage goes to the 

secondary treatments based on predenitrification/nitrification tanks as active sludge process. Then 

Line I and Line II flow into a collector pipe toward the natural finishing part. The plant is also provided 

with an emergency disinfection tank with Sodium Hypochlorite. The sludge line consists of a 

thickening, anaerobic digestion in each line and a common mechanical dewatering with centrifuge. 

Figure  8.4 Treatment scheme of the Santerno WWTP in Imola (Bologna, Italy) 

Figure  8.5 Santerno WWTP satellite view (from Google) 



 

88 
 

The second part of the plant consists of five natural treatment basins. They provide for the finishing 

and natural disinfection treatment before the final discharge into the Santerno river. The plant is 

fed on urban wastewater from the city of Imola and hinterland, 75000 Population Equivalent and 

has an average influent flow rate of 25000 m3/day. The main characteristics of the plant are shown 

in Table 8.2 Santerno WWTP characteristics.  

Table 8.2 Santerno WWTP characteristics 

Population Equivalent 75000 

Mean influent flow rate [m3/hour] 1000 

Lagoons Total volume [m3]  400000 

Lagoons Total Hydraulic Retention time (HRT) [days] ~ 8 days 

Basin 1 HRT [days] ~ 2 days 

Basin 1 volume [m3] ~ 23000 

Basin 1 surface [m2] 14000 

Figure  8.6 Santerno WWTP: Primary and secondary treatment scheme 



 

89 
 

During the first year of project, the research activity focused on the yearly monitoring of the first 

natural finishing basin (Basin 1) and the implementation and monitoring of the pilot scale plant. 

Basin 1 has been chosen as first case study because of different reasons: 

- it follows the secondary treatments by treating half the effluent flow that can easily be by-

passed for irrigation reuse 

- Duckweed (Lemna minor) grows in this basin occupying its whole surface during summer 

leading to an equilibrium between Lemna minor phytotreatment and Free Water Surface 

(FWS) lagoon. These phenomena have never been studied in this basin and will be useful to 

manage the irrigation request at the highest efficiency.  

- it is the first finishing basin so the phenomena occurring in it can give an idea of the removal 

capacity of the overall natural treatment plant phase 

a b 

 

 

 

 

Figure  8.7 Basin 1: view from the North (a) and South (b) sides 



 

90 
 

Chapter 9. Santerno pilot plant: design and 

implementation 

9.1 Design calculations 

A pilot plant was built in the Santerno WWTP area aiming a representation of the processes 

occurring in the Basin 1 in a smaller scale. In particular, it is possible to study different management 

policies changing the functioning conditions and analyzing the parameters in representative 

sections. An existing reinforced concrete free surface canal was chosen to place the plant and, 

consequently, some dimensions must be considered fixed for the plant design (Figure  9.1). 

 

 

 

The plant has been designed under the following hypothesis: 

1. HRT = 2  days, to have the same retention time of Basin 1; 

2. Re > 3000, to have enough turbulence; 

3. L = 6.25 m, canal length; 

4. a = 1.22 m, canal width. 

To respect these hypotheses, the plant needs a recirculation flow (QREC) and a specific number of 

baffle walls (NBW) with the influent flow rate (QIN). The variables of this system are: distance between 

baffle walls (b) and water depth (y). 

 

 

 

 

                                        Figure  9.1 Santerno pilot plant : existing canal 



 

91 
 

The total flow rate can be calculated multiplying the flow velocity in the canal and the cross sectional 

area of flow. The Chézi formula for open channels permits to calculate the flow velocity in the canal: 

 𝑣 =  𝜒 √𝑅 ∙ 𝐽 (Eq.  9.1) 

where: 

𝜒 =  𝐾𝑆 ∙ 𝑅
1

6  = Chézi coefficient (Eq.  9.2) 

KS  = Manning-Strickler coefficient (Eq.  9.3) 

𝑅 =
Ω

𝑃
  = Hydraulic radius (Eq.  9.4) 

Ω = 𝑦 ∙ 𝑏 = cross sectional area of flow (Eq.  9.5) 

𝑃 = 2𝑦 + 𝑏 = wetted perimeter (Eq.  9.6) 